
 

 2021 Biosolids Management  
Master Plan Update Report  

FINAL 
Oct 2024 

 

Prepared for: 
Regional Municipality of Niagara 

 
Prepared by: 

GEI Consultants (formerly GM BluePlan Engineering) 
 

In Association with: 
Black and Veatch 

CIMA+ 
Municipal VU 

 

 

 

 

 

 

 

 

 



 

i 
 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - FINAL 

Oct 2024  

Executive Summary 

INTRODUCTION 

In alignment with Niagara Region’s (The Region) Growth Management Strategy and under the legislative 
context of the Province’s Place to Grow Plan and the Regional Policy Plan, growth in the Region should 
occur in a sustainable manner addressing economic, social, and environmental considerations.    
[...]
Oct 2024  

Table 3-2:  Exceedances for Restricted Contaminants from Monitored Industrial Dischargers  
(2017 to 2021) 

Industry Sector 
# of 

Samples 
# of 

Exceedances 
Contaminant 

Surcharge Agreement 
Winery 11 0 -- 
Food Processing 3 0 -- 
Distillery 1 0 -- 
No Surcharge Agreement 
Brewery 2 0 -- 
Forge 13 0 -- 

Manufacturing 265 33 
Copper (13 – all in Fort Erie), Cobalt (1 – Fort Erie) 
Chromium (1 - Lincoln), Lead (5 – all in Fort Erie), 

Selenium (13 – all in Fort Erie) 

Metallurgy 10 7 
 Chromium (2), 

Molybdenum (1), Nickel (1), Zinc (3) 
Waste Management 66 15 Zinc 
Winery 1 0 -- 
Landfill 67 0 -- 

Total 439 55 -- 

3.2.1 Region-Generated Discharges 

The Region also discharges waste streams into the sewer system, primarily: 

1. Garner Road Facility sidestreams (centrate, supernatant from lagoons) which is pumped to the 
Niagara Falls WWTP sewershed or hauled to a discharge maintenance hole in the Port Weller 
WWTP sewershed.  These side streams are blended and pumped out from the lagoons and 
include some dilution from stormwater  
 

2. WTP residuals from Port Colborne, Rosehill and Welland WTPs discharged into local sewershed 

Table 3-3 shows the quantity data measured for the blended discharge stream from Garner Road, 
including centrate, supernatant and stormwater.  The data available for the blended wastewater stream 
that leaves Garner Road does not include metals or Total Kjeldahl Nitrogen (TKN), but does show 
average discharge concentrations for BOD5, TSS and potential of hydrogen (pH) comply with the by-law. 



 

  
 

31 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

Table 3-3: Garner Road Forcemain Discharge Quality, July 2018 – Nov 2022 

Parameter 
By-law 27-

2014 
Concentration (mg/L)   

Average  95th percentile Maximum 
BOD5 300 mg/L 49* 224* 2565* 
TSS  350 mg/L 210 468 1800 
pH 6 to 11 8.04 8.3 8.4 

*Data value available was for COD, not BOD5.  A correlation factor of 3.8 (COD:BOD5) was used to convert 
COD to BOD5 based on typical correlation values seen at Niagara Falls WWTP in 2021. 

An assessment was also completed on residuals quality from WTPs with available data between 2017 
and 2021 to determine impact of sending water residuals to the sewer, as shown in Table 3-4.   It is 
noted that quality data was only available for WTPs that currently haul their waste to the Garner Road 
Biosolids Facility (i.e., DeCew Falls WTP, Grimsby WTP and Niagara Falls WTP), and not the WTPs that 
currently send their residuals to the sewer (i.e., Port Colborne WTP, Rosehill WTP and Welland WTP).  
The concentrations provided in the table below are based on a thickened residual, so those WTPs that 
discharge directly to the sewer would have a lower concentration than shown.   

 

Table 3-4 Residuals Quality from Region Water Treatment Plants with hauled residuals, 5 Year Average 
(2017 – 2021) 

 DeCew Falls 
WTP (mg/L) 

Grimsby 
WTP (mg/L) 

Niagara Falls 
WTP (mg/L) 

Niagara Region By-law 27-
2014 (mg/L) 

Arsenic 34.816 53.644 29.583 1.0 
Cadmium 1.879 1.966 1.992 0.7 
Cobalt 5.079 4.464 6.413 3.0 
Chromium 12.891 7.740 20.967 5.0 
Copper 60.224 46.336 56.500 3.0 
Lead 11.179 10.675 9.558 1.0 
Mercury 0.030 0.019 0.022 0.01 
Molybdenum 8.037 8.473 5.967 5.0 
Nickel 16.699 8.718 19.604 2.0 
Selenium 2.039 1.535 3.467 1.0 
Zinc 58.940 82.214 97.313 3.0 

Based on the data in Table 3-4, WTP residuals from the listed plants that haul residuals would not 
currently meet the Region’s SUB if they were to discharge to the sewer.  However, residuals from these 
WTPs are thickened prior to hauling, which increases metals concentrations, so this is not expected to 
be a concern.   

Per the Garner Road ECA, water treatment residuals must be mixed at a ratio of 1:20 with sewage 
biosolids, which results in a dilution effect.  It is also noted that land application rate can be varied to 
ensure NMA loading limits are achieved.  As such, it is not necessarily effective to increase treatment of 
WTP residuals before release into the sewer from a biosolids quality perspective.  Source reduction of 
metals is preferred over treatment of residuals at the WTPs.  



 

  
 

32 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

Referring to Table 3-5, two (2) of the three (3) WTPs that directly discharge to the sewer have 
intermittent exceedances of TSS, which are expected during cleaning operations when high solids 
concentrations are flushed into the sewer.  Average TP and TKN are within the by-law limit.  Metal data 
is not available for the three (3) WTPs that directly discharge to the sewer.     

Table 3-5 Residuals Quality from Region Water Treatment Plants Discharging to Sewer (2017-2022 

 
Welland WTP 

(mg/L) 
Port Colborne 
WTP (mg/L) 

Rosehill WTP 
(mg/L) 

Niagara Region By-
law 27-2014 (mg/L) 

Avg 95th Perc. Avg 95th Perc. Avg 95th Perc.  
TSS  1958* 11,880* 1566* 4992* 61.8 212 350 mg/L 
TP 4.9 28* 1.4 4.2 0.13 0.29 10 mg/L 
TKN 21.6 130* 7.0 22.5 0.83 3.3 100 mg/L 

* Value exceeds current By-Law limit  

Overall, the residuals that are discharged to the sewer are eventually blended with biosolids at the 
downstream WWTPs and hauled to Garner Road.  As long as the receiving WWTP can handle the 
intermittent TSS loading, the practice of discharging directly to the sewer will not negatively impact 
biosolids quality.  The Region may consider discontinuing direct discharge of residuals to the sewer 
during clean-out operations, and instead dewater and send directly to landfill to avoid downstream 
WWTP upsets.  This and other opportunities for managing WTP residuals is discussed further in TM 8 in 
Appendix A. 

3.3 Recommended Updates to Sewer Use By-Law 
To reduce impacts of sewer discharge streams on biosolids quality now and in the future, the following 
updates to the Niagara Region’s Sewer Use By-Law should be considered: 

1. Continue to Enforce By-Law:  Region should continue to track industrial users and enforce by-
law limits to improve compliance with existing Sewer Use By-Law. 

2. Continue to work with industrial discharger to address more frequent exceedances, including 
those related to BOD5, FOG and TSS. 

3. Monitor status of PFAS regulations:  As WWTP effluent discharge limits are expected to be 
implemented for PFAS compounds, sometimes referred to as ‘forever chemicals’, the Region 
should continue to monitor status of regulatory changes and consider updating their Sewer Use 
By-Law to reduce PFAS inputs into the system once changes are confirmed. 

No changes to Region’s Sewer Use By-Law limits are proposed at this time, as the current limits are close 
to the CCME limits.  Lowering them further will likely result in more exceedances, as additional 
treatment for metals by industries is difficult given limitations in available technologies and is not cost 
effective.  No changes to the lower-tier municipalities’ SUBs are required as they all reference the 
Regional By-law. 

 



 

  
 

33 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4 Wastewater Treatment Plant Operation, Biosolids Generation and 
Future Needs   

The following section provides details of each WWTP’s current operation, solids generation rate, and 
performance as well as future needs based on project population growth to 2051. 

As a result of population growth, water and wastewater flows are also expected to increase.  A summary 
of current and future flows for each WWTP, along with current plant rated capacities are provided in 
Table 4-1 below. 

Table 4-1: Forecasted Wastewater Flows to 2051 

Facility 
Historical 
Average Day 
Flow1, MLD  

ECA Rated 
Capacity, MLD 

Projected Avg 
Day Flow in 
2051, MLD 

Percent 
Increase in 
Flow2, % 

Baker Road WWTP 19.4 31.3 35.82 111% 
Port Dalhousie WWTP 34.5 61.4 45.49 43% 
Port Weller WWTP 35.6 56.2 39.09 9% 
Niagara-on-the-Lake WWTP 4.6 8 5.37 19% 
Queenston WWTP 0.17 0.5 0.23 35% 
Niagara Falls WWTP 39.6 68.3 37.75 8% 
South Niagara Falls WWTP 
(Future) 

n/a 603 31.34 — 

Anger Ave WWTP 14.2 24.5 18.07 40% 
Crystal Beach WWTP 5.7 9.1 6.56 34% 
Stevensville-Douglastown 
Lagoons 

1.6 2.7 2.45 63% 

Welland WWTP 35.1 54.6 48.87 42% 
Seaway WWTP 12.0 19.6 13.44 30% 

1. Average Daily Flow based on historical data from 2017-2021 
2. Increase in flow is calculated by comparing flows from 2021 and 2051. 
3. WWSMP suggests a rated capacity of 30 MLD from time of commissioning until 2051, at which time 

capacity would be increased to 60 MLD 

The Baker Road WWTP has the largest expected increase in flow and is the only treatment plant that will 
exceed its current rated capacity by 2051, and capacity upgrades are planned. 



 

  
 

34 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.1 Anger Avenue WWTP 
The Anger Avenue WWTP was originally built in 1963 as a primary treatment facility and has undergone 
several upgrades since that time. The plant is operated under MECP ECA No. 0421-8LVJ3N issued on 
October 24, 2011.  The current Anger Avenue WWTP is an extended aeration secondary treatment 
facility with a rated average daily flow (ADF) capacity of 24,500  cubic meters per day (m3/d). The plant 
receives wastewater generated in the urban area of the Town of Fort Erie and septage from the local 
haulers in the rural area of Fort Erie. All septage is combined with plant influent prior to the screening 
process. 

The major liquid treatment processes include screening and aerated grit removal, aeration, secondary 
clarification, and effluent disinfection and de-chlorination prior to continuously discharging to the 
Niagara River. Ferric chloride is added to aeration tank effluent for phosphorus removal.  

The plant is equipped with a stormwater treatment system to treat flows more than 49,000 m3/d and up 
to 98,000 m3/d.  The system consists of four stormwater tanks with provisions of a storm chlorine 
contact tank for sodium hypochlorite addition. After wet weather flows subside, any stormwater 
remaining in the four (4) stormwater tanks is returned to the headworks to receive full treatment. 
Stormwater in excess of the stormwater tank storage volume will overflow the storm tanks and flow to 
the storm contact chamber where it will receive disinfection and dechlorination prior to discharge to the 
Niagara River via a separate storm outfall. 

The current biosolids management system consists of WAS thickening, anaerobic digestion and on-site 
stabilized sludge storage. Waste Activated Sludge (WAS) is thickened via a gravity belt thickener (GBT) in 
the GBT building, with thickened WAS (TWAS) being directed to two (2)-stage anaerobic digesters for 
digestion. Filtrate is returned to the aeration tanks for further treatment. Biosolids are stored on-site in 
two biosolids storage tanks prior to haulage offsite.  Digester gas (biogas) produced during the anaerobic 
digestion process is directed to a waste gas burner and flared. Currently, the digester gas is not used at 
the plant. 

4.1.1 Wastewater Flow  

Table 4-2 summarizes historic flows to the Anger Avenue WWTP over the period from 2017 to 2021. The 
Anger Ave WWTP average raw wastewater flow during the review period was 14,203 m3/d, 
approximately 58% of the rated capacity of 24,500 m3/d. 



 

  
 

35 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

Table 4-2: Historic Flow to the Anger Avenue WWTP (2017 – 2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 24,500 - 
Rated Peak Flow Rate (m3/d) 49,000 - 
Historic ADF (m3/d) 14,203 - 
Historic Peak Daily Flow (PDF) (m3/d) 51,648 3.63 
Historic Max Month (m3/d) 20,731 1.46 

4.1.2 Historical Biosolids Quantity and Quality (5-year average) 

The biosolids removed from the Anger Avenue WWTP have a total solids content of 2.86%. Based on 
available data between 2017 and 2019, the digesters were able to achieve a volatile solids (VS) 
destruction of 29%. This low VS destruction is typical of WAS only digestion and may have been 
exacerbated by challenges with digester heating and mixing. The quantity of biosolids hauled are 
provided in Figure 4-1.  

 

Figure 4-1: Anger Avenue WWTP Hauled Sludge Volume 

4.1.1 Existing Opportunities/Constraints  

Capacity and redundancy upgrades will be required for the WAS thickening process with respect to 
thickening equipment and WAS equalisation volume.  

The digestion process train is principally limited by hydraulic capacity and loading to the primary anaerobic 
digesters for the 2051 horizon. Based on the projections herein, primary digester capacity upgrades will 
be required.  

The recommendations for this WWTP are expected to be fulfilled by the currently planned biosolids 
process improvements. 



 

  
 

36 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.1.2 Status of Planned Projects 

Upgrades are planned for improved WAS equalization capacity, improved redundancy of gravity belt 
thickeners and upgraded digester tankage. 

4.2 Baker Road WWTP 
The Baker Road WWTP is a conventional activated sludge plant that provides treatment for wastewater 
generated from the Town of Grimsby. The plant is operated under MECP ECA No. 5755-AEFJVC issued on 
March 30, 2017. The plant has a rated ADF capacity of 31,280 m3/d and peak flow rate of 62,600 m3/d.  

The major liquid treatment processes include screening, vortex grit removal, primary clarification, 
aeration, secondary clarification and chlorine disinfection and dechlorination. Ferric chloride is added at 
the inlet of the aeration tanks or at the primary clarifiers for phosphorus removal. 

The existing biosolids management system consists of primary and secondary anaerobic digestion and 
sludge storage. WAS from the secondary clarifiers is returned to the primary clarifiers to co-thicken prior 
to being sent to the primary digester. The primary digester has a diameter of 27.4 meter (m) and holding 
capacity of 3,603 m3 and is equipped with a fixed cover and gas mixing system. The gas mixing system 
includes two digester gas boosters to utilize produced digester gas. The primary digester is also 
equipped with two digested sludge recirculation pumps and sludge heat exchanger. The secondary 
digester also has a diameter of 27.4 m and holding capacity of 3,603 cubic meter (m3) and is equipped 
with a floating cover. Digested sludge is sent to a 2,500 m3 solids storage tank or pumped directly into a 
tanker truck before being hauled offsite.  All digester gas that is not used for digester mixing and heating 
is used as boiler fuel, with any excess flared to atmosphere. 

4.2.1 Wastewater Flow  

Table 4-3 summarizes historic flows to the Baker Road WWTP over the period from 2019 to 2021. The 
Baker Road WWTP average raw wastewater flow during the review period was 19,346 m3/d, 
approximately 62% of the rated capacity of 31,280 m3/d. 

Table 4-3: Historic Flow to the Baker Road WWTP 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 31,280 - 
Rated Peak Flow Rate (m3/d) 62,600 - 
Historic ADF (m3/d) 19,346 - 
Historic PDF (m3/d) 66,312 3.42 
Historic Max Month (m3/d) 30,635 1.58 



 

  
 

37 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.2.2 Historical Biosolids Quantity and Quality (5-year average) 

The biosolids removed from the Baker Road WWTP have a total solids content of 2.35%. The low total 
solids content may be a result of not using the sludge storage tank for additional settling prior to hauling 
offsite.  Additionally, solids content may also be reduced by allowing sludge to co-thicken rather than 
using a designated sludge thickening process. The digesters were able to achieve a volatile solids (VS) 
destruction of 42%. The quantity of biosolids hauled, in terms of volume and mass, respectively, are 
provided in Figure 4-2. With reference to Figure 4-2, the volume of biosolids hauled offsite was 
increased beginning in 2019 during the primary digester refurbishment.  The digester was brough back 
into service in September 2021.  

 

Figure 4-2: Baker Road WWTP Hauled Sludge Volume 

4.2.1 Existing Opportunities/Constraints  

The anaerobic digestion process train is limited from a hydraulic and loading perspective for the 2051 
horizon. Based on the projections herein, primary digester capacity upgrades will likely be required. 

4.2.2 Status of Planned Projects 

There are no known projects planned for solids handling at this time.  Design for an increase in plant 
capacity from 32 mega liters per day (MLD) to 48 MLD is underway. 

4.3 Crystal Beach WWTP 
The Crystal Beach WWTP is an extended aeration plant that provides treatment for wastewater 
generated in the Town of Fort Erie. The plant is currently operated under MECP ECA No. 7162-8G5GVU 
issued on June 9, 2011. The Crystal Beach WWTP has a rated ADF capacity of 9,100 m3/d and a peak flow 
capacity of 27,300 m3/d. 



 

  
 

38 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

The existing treatment processes include screening, grit removal, aeration, secondary clarification, and 
chlorine disinfection and dechlorination prior to discharge to Lake Erie. Ferric chloride is added 
upstream of the secondary clarifiers. WAS is sent to a gravity belt thickener prior to entering an 
anaerobic digester. 

The current biosolids management system consists of WAS storage tanks, gravity belt thickener, and 
anaerobic digestion. The gravity belt thickener, complete with a sludge conditioning system consisting of 
polymer feed, in-line mixer and belt wash system receives WAS from the aeration tanks. Thickened 
sludge is then sent to the 599 m3 primary digester (10 m diameter). The digester was originally equipped 
with a gas mixing system; however, it is currently only hydraulically mixed through the heat exchanger. 
There are two 123 m3 mechanically aerated WAS holding tanks upstream of the gravity belt thickener; 
however, these tanks are currently not in use.  All biogas is currently flared. 

4.3.1 Wastewater Flow  

Table 4-4 summarizes historic flows to the Crystal Beach WWTP from 2017 to 2021. The average raw 
wastewater flow during the review period was 5,459 m3/d, approximately 60% of the rated capacity of 
9,100 m3/d. 

Table 4-4: Historic Flow to the Crystal Beach WWTP (2017-2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 9,100 - 
Rated Peak Flow Rate (m3/d) 17,300 - 
Historic ADF (m3/d) 5,459 - 
Historic PDF (m3/d) 32,067 5.87 
Historic Max Month (m3/d) 9,483 1.74 

4.3.2 Historical Biosolids Quantity and Quality (5-year average) 

The biosolids removed from the Crystal Beach WWTP have a total solids content of 2.73%. The digester 
achieved a VS destruction of 41%. The quantity of biosolids hauled, in terms of volume and mass, 
respectively is provided in Figure 4-3.  



 

  
 

39 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

 

Figure 4-3: Crystal Beach WWTP Biosolids Volumes Hauled 
*Note Digester refurbishment in 2021. 

4.3.3 Existing Opportunities/Constraints  

The existing WAS thickening equipment will require extended thickening time at the 2051 horizon. 
Opportunities exist to provide process redundancy and additional capacity. Based on these projections, 
WAS thickening upgrades will likely be required.  Upgrades could also include provisions for on-site 
designated digested sludge storage, to improve operational flexibility. 

4.3.4 Status of Planned Projects 

The plant recently underwent a digester rehabilitation project, which was nearly completed during our 
site visit on January 31, 2022. There are no other known planned or on-going projects for the solids 
handling process.  A feasibility study was also recently completed to increase the plant capacity. 

4.4 Niagara Falls WWTP 
The Niagara Falls WWTP is a conventional activated sludge plant that provides treatment for wastewater 
generated from the City of Niagara Falls. The plant is operated under MECP ECA No. A-500-5110411564 
issued on August 22, 2021. The plant has a rated ADF capacity of 68,300 m3/d and peak flow capacity of 
205,000 m3/d.  

The major liquid treatment processes include screening, grit removal, flocculation, primary clarification, 
rotating biological contactors, secondary clarification and chlorine disinfection and dechlorination.  



 

  
 

40 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

The existing biosolids management system consists of a two (2)-stage anerobic digester facility, sludge 
storage, and a sludge dewatering/handling facility that consists of mechanical sludge grinder and high-
speed centrifuge. A shaftless conveyor system transfers sludge cakes from the sludge dewatering 
centrifuge to a truck to haul offsite. In 2019 the plant switched from co-thickening to using a flocculation 
tank with the addition of ferric chloride and polymer upstream of the primary clarifiers. Primary sludge 
and WAS are sent to one (1) of two (2) digesters, both having a diameter of 16.8 m and holding capacity 
of 3,400 m3. The secondary digester has a diameter of 24.4 m and holding capacity of 3,825 m3. Digested 
sludge is stored in a 1,700 m3 sludge equalization tank prior to being sent to the sludge dewatering and 
handling facility. 

All biogas at the plant is used as boiler fuel, with excess flared as production is not large or consistent 
enough to use as an alternative fuel. 

4.4.1 Wastewater Flow  

Table 4-5 summarizes historic flows to the Niagara Falls WWTP over the period from 2019 to 2021. The 
Niagara Falls WWTP average raw wastewater flow during the review period was 39,496 m3/d, 
approximately 58% of the rated capacity of 68,300 m3/d. 

Table 4-5: Historic Flow to the Niagara Falls WWTP 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 68,300 - 
Rated Peak Flow Rate (m3/d) 205,000 - 
Historic ADF (m3/d) 39,496 - 
Historic PDF (m3/d) 142,458 3.6 
Historic Max Month (m3/d) 55,085 1.36 

4.4.2 Historical Biosolids Quantity and Quality (5-year average) 

The biosolids removed from the Niagara Falls WWTP have a total solids content of 2.45%. The digesters 
were only able to achieve a VS destruction of 35%. One of the primary digesters was offline during the 
study period resulting in solids management challenges and significant quantity fluctuations.   

4.4.3 Existing Opportunities/Constraints  

The anaerobic digestion process train is limited hydraulically and for VS loading for the 2051 horizon 
both with and without the South Niagara Falls WWTP online in the future. Based on the projections 
herein, primary digester capacity upgrades will likely be required. 

Dewatering capacity is deemed sufficient; however, redundancy upgrades may be required to reduce 
dewatering time. There are opportunities to provide on-site storage of dewatered sludge cake, which 
would permit 24 hour or flexible operation of the sludge dewatering process. 



 

  
 

41 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.4.4 Status of Planned Projects 

Plans for a new primary digester are currently in place for this plant. It is anticipated that the 
recommendations for that unit process will be fulfilled by this process improvement. 

4.5 Niagara-on-the-Lake WWTP 
The Niagara-on-the-Lake (NOTL) WWTP is an extended aeration plant that provides treatment for 
wastewater generated from the Town of Niagara-on-the Lake. The plant is operated under MECP ECA 
No. 8314-9MHHJQ issued on September 10, 2014. The plant has a rated ADF capacity of 8,000 m3/d and 
peak flow capacity of 34,700 m3/d.  

The major liquid treatment processes include screening, vortex grit removal, aeration, secondary 
clarification, and chlorine disinfection and dechlorination. Alum is added at the outlet of the aeration 
tanks for phosphorus removal. 

The existing biosolids management system consists of sludge thickening, anaerobic digestion and 
biosolids storage. The NOTL WWTP has a gravity belt thickener that connects directly to a single 
anerobic digester with a fixed-roof and working volume of 1,500 m3.  The digester is heated using 
natural gas.  Digested sludge is sent to the underground biosolids holding tank until it is hauled to the 
Garner Road Biosolids Facility. Sludge is hauled approximately once per day. If the digester is taken 
offline, there is also a provision to allow direct pumping of thickened sludge to the holding tank to be 
hauled to another plan for digestion.    All biogas at the plant is currently flared. 

4.5.1 Wastewater Flow  

Table 4-6 summarizes historic flows to the NOTL WWTP over the period from 2019 to 2021. The NOTL 
WWTP average raw wastewater flow during the review period was 4,788 m3/d, approximately 60% of 
the rated capacity of 8,000 m3/d. Approximately 60-65% of winery waste in the Region is now sent to 
the NOTL WWTP and added at the headworks facility. 

Table 4-6: Historic Flow to the NOTL WWTP (2019 – 2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 8,000 - 
Rated Peak Flow Rate (m3/d) 34,700 - 
Historic ADF (m3/d) 4,788 - 
Historic PDF (m3/d) 23,008 4.8 
Historic Max Month (m3/d) 6,210 1.30 



 

  
 

42 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.5.2 Historical Biosolids Quantity and Quality (2-Year Average) 

The biosolids removed from the NOTL WWTP have a total solids content of 2.22%. This solids content is 
low considering a gravity belt thickener is upstream of the digester, with an expected total solids range 
of 3-6%.  The digester was only able to achieve a VS destruction of 24%. The low VS destruction is 
commonly seen in extended aeration plants. The quantity of biosolids hauled, in terms of volume and 
mass, respectively, is provided in Figure 4-4. 

 

Figure 4-4: Niagara on the Lake WWTP Biosolids Volume Hauled. 

*Note plant was commissioned in late 2019 

4.5.3 Existing Opportunities/Constraints  

Capacity and redundancy upgrades will be required for the WAS thickening process with respect to 
thickening equipment and WAS equalisation volume.  

The anaerobic digestion process train has sufficient capacity to meet the plant’s needs from projections 
for the 2051 horizon. It is likely that additional wine waste receiving capacity is available based on the 
digester sizing. There may be opportunities to provide a receiving station for wine waste that is directed 
to the primary digester that could reduce load on the liquid treatment train and optimize the use of the 
anaerobic digesters.  

The principal limitations of the solids treatment train at this plant at the 2051 horizon are in relation to 
limited operational flexibility due to a lack of dedicated digested sludge storage.  An additional digester 
should be planned to add redundancy and to facilitate maintenance of the existing digester. 



 

  
 

43 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.5.4 Status of Planned Projects 

No solids upgrade projects are currently planned.  

4.6 Port Dalhousie WWTP 
The Port Dalhousie WWTP is a conventional activated sludge plant that provides treatment for 
wastewater generated from the City St. Catharines. The plant is operated under MECP ECA No. 8134-
B8XS6U issued on June 9, 2019. The plant has a rated ADF capacity of 61,350 m3/d and peak flow 
capacity of 122,700 m3/d.  

The major liquid treatment processes include screening, grit classifiers, primary clarification, aeration, 
secondary clarification, chemical phosphorus removal and chlorine disinfection and dechlorination. 
Ferric chloride is added at the outlet of the aeration tanks for phosphorus removal. 

The existing biosolids management system consists of co-thickening and anaerobic primary and 
secondary digestion. WAS from the secondary clarifiers is returned to the primary clarifiers to co-thicken 
prior to being pumped to one of three primary anaerobic digesters. Primary digesters 1 and 2 each have 
a diameter of 18.2 m with a holding capacity of 1,800 m3 and three mechanical draft tube sludge mixers. 
Digester 3 is an egg-shaped digester with a diameter of 14.2 m and holding capacity of 2,000 m3, which 
has remained offline for the last three years. Each of the three digesters is equipped with two sludge 
recirculation pumps. The secondary digester has a diameter of 18.2 m with a holding capacity of 
1,560 m3.  

A bulk sludge loading system consists of two (2) 137 m3 above ground tanks, equipped with a sludge 
loading arm.  Biogas at the plant is currently used as boiler fuel to heat the digester, with excess 
quantities flared. 

4.6.1 Wastewater Flow  

Table 4-7 summarizes historic flows to the Port Dalhousie WWTP over the period from 2017 to 2021. 
The Port Dalhousie WWTP average raw wastewater flow during the review period was 34,490 m3/d, 
approximately 56% of the rated capacity of 61,350 m3/d. 

Table 4-7: Historic Flow to the Port Dalhousie WWTP (2017 – 2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 61,350 - 
Rated Peak Flow Rate (m3/d) 122,700 - 
Historic ADF (m3/d) 34,490 - 
Historic PDF (m3/d) 128,544 2.60 
Historic Max Month (m3/d) 49,432 1.43 

 



 

  
 

44 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.6.2 Historical Biosolids Quantity and Quality (5-year average)  

The biosolids removed from the Port Dalhousie WWTP have a total solids content of 1.7%. The low total 
solids content is likely a result of the small secondary digester size that does not allow for supernating.  
Allowing sludge to co-thicken rather than using a designated sludge thickening process may also 
contribute to low solids concentrations. The digesters were able to achieve a VS destruction of 55%. The 
quantity of biosolids hauled, in terms of volume and mass, respectively, is provided in Figure 4-5. 

 

Figure 4-5: Port Dalhousie WWTP Biosolids volume hauled 

4.6.3 Existing Opportunities/Constraints  

The anaerobic digestion process train is hydraulically and volatile solids loading limited for the 2051 
horizon.  Based on the projections herein, primary digester capacity upgrades will likely be required. There 
may also be opportunities to provide additional digested sludge storage to provide improved operational 
flexibility at the 2051 horizon.  

4.6.4 Status of Planned Projects 

A digester cleanout and flare upgrade are planned under the Phase 2 upgrades currently out for tender.  
This will not likely address the noted capacity limitations. 

4.7 Port Weller WWTP 
The Port Weller WWTP is a conventional activated sludge plant that provides treatment for wastewater 
generated from the City of St. Catharines.  Port Weller also receives hauled wastewater discharged by 
Thomas Nutrient Solutions to upstream maintenance hole MH13 located at 2 Niagara Stone Road.  
MH13 receives sludge and centrate from Niagara Falls WWTP, sludge from Queenston WWTP, water 
treatment plant settling basin cleaning sludge, and other loads from WWTP as required.  Supernatant 
and centrate from the Garner Road Facility are hauled to MH13 infrequently and generally only when 
the forcemain for waste streams from Garner Road is offline. 



 

  
 

45 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

 The plant is operated under MECP ECA No. 6014-9QMLZL issued on December 9, 2014. The plant has a 
rated ADF capacity of 56,180 m3/d, a peak secondary treatment flow capacity of 112,360 m3/d, and a 
peak primary treatment flow capacity of 136,200 m3/d.  

The existing unit treatment processes include screening, vortex grit removal, primary clarification, 
aeration, secondary clarification, and chlorine disinfection and dechlorination. Alum is added at the inlet 
of the primary and secondary clarifiers for phosphorus removal. 

The current biosolids management system consists of co-thickening, and anaerobic primary and 
secondary digestion. WAS from the secondary clarifiers is returned to the primary clarifiers to co-thicken 
prior to being pumped to an anaerobic digester. The primary digester has a diameter of 24.4 m, with a 
holding capacity of 5,046 m3, equipped with four draft tube type mixers. The secondary digester has a 
diameter of 27.4 m and holding capacity of 4,481 m3. The digesters are heated via boilers with excess 
biogas flared. 

4.7.1 Wastewater Flow  

Table 4-8 summarizes historic flows to the Port Weller WWTP over the period from 2017 to 2021. The 
Port Weller WWTP average raw wastewater flow during the review period was 35,702 m3/d, 
approximately 63% of the rated capacity of 56,180 m3/d. 

Winery waste was previously fed directly to the digesters during the winery harvest season (Sept – Dec) 
when winery waste strength is highest; however, this led to a spike in gas production causing gas to 
blow out the top of the digester roof as the flare was unable to keep up.  Lower strength winery waste 
still received at the headworks between January and August.  The majority of winery waste produced in 
the Region was diverted to NOTL WWTP during the 2021 season.  

Table 4-8: Historic Flow to the Port Weller WWTP (2017 – 2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 56,180 - 
Rated Peak Flow Rate (m3/d) 112,360 - 
Historic ADF (m3/d) 35,702 - 
Historic PDF (m3/d) 133,900 2.38 
Historic Max Month (m3/d) 50,893 1.43 

4.7.2 Historical Biosolids Quantity and Quality (5-year average)  

The biosolids removed from the Port Weller WWTP have a total solids content of 2.4%. The low total 
solids content is likely a result of allowing sludge to co-thicken rather than using a designated sludge 
thickening process. The digesters were able to achieve a VS destruction of 51%. The quantity of biosolids 
hauled, in terms of volume and mass, respectively, is provided in Figure 4-6 . 



 

  
 

46 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

During the study period Port Weller WWTP experienced high sludge blankets due to additional incoming 
sludge flows (i.e., Queenston WWTP sludge). Pumping rates from primary clarifiers were typically high 
to the digester, which may have contributed to lower solids content. Port Weller WWTP regularly 
recycles high volumes of supernate, which may also impact the settling in the primary clarifiers. 

 

Figure 4-6: Port Weller WWTP Biosolids Volume Hauled 

4.7.3 Existing Opportunities/Constraints  

The anaerobic digestion process train is limited hydraulically in all scenarios and for VS Loading for the 
2051 horizon with the South Niagara Falls WWTP offline. Based on the projections herein, primary digester 
capacity upgrades will likely be required. 

4.7.4 Status of Planned Projects 

Upgrades are planned for new digester tankage.  The Region is also considering WAS thickening at this 
WWTP to improve digester operation.   

4.8 Queenston WWTP 
The Queenston WWTP is located at 5 River Frontage Road in the Town of Niagara-on-the-Lake, on 
property owned by and leased from the Niagara Parks Commission.  The facility sits at the base of the 
Niagara Escarpment, on the west bank of the Niagara River.  The WWTP is owned and operated by the 
Region of Niagara under ECA #0371-93YM2L issued February 22, 2013.  

The Queenston WWTP is a modified extended aeration package plant consisting of grit and screenings 
removal, a bioreactor consisting of an anoxic selector and aeration tank, chemical phosphorus removal, 
and final settling.  Effluent is seasonally disinfected using a chlorination/dechlorination system, prior to 
discharge to the Niagara River.  The sludge from the wastewater treatment is stored on-site in an 
aerated holding tank prior to offsite haulage, typically to MH13 in the Port Weller catchment for further 
digestion and treatment. 



 

  
 

47 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

The WWTP has a rated capacity of 500 m3/day for average daily flow rate and a peak design flow rate of 
1,700 m3/day.  

The Region has recently finalized the Queenston - St. Davids Wastewater Servicing Strategy Class EA 
(June 2023) which entailed developing a preferred solution to meet current and future servicing 
requirements (to 2051) in the Queenston WWTP service area. The study concluded that upgrading the 
existing Queenston WWTP was identified as the preferred solution. This preferred solution will include:  

• Rehabilitation of the existing facility to maintain the plant’s average rated flow capacity (500 
m3/day) while continuing to meet effluent quality requirements  

• Upgrades to meet Niagara’s State-of-Good Repair requirements including upgrades to the 
treatment, electrical, control and site security systems, and repair of the existing access road 

4.8.1 Wastewater Flows  

Table 4-9 summarizes historic flows to the Queenston WWTP from 2017 to 2021. The average raw 
wastewater flow during the review period was 226 m3/d, approximately 45% of the rated capacity of 
500 m3/d. 

Table 4-9: Historic Flow to the Queenston WWTP (2017-2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 500 - 
Rated Peak Flow Rate (m3/d) 1,700 - 
Historic ADF (m3/d) 226 - 
Historic PDF (m3/d) 1,837 8.1 
Historic Max Month (m3/d) 577 2.5 

4.8.2 Historical Biosolids Quantity (5-year average) 

The biosolids removed from the Queenston WWTP have a total solids content of 0.7%. The digester 
achieved a VS destruction of 31%. The quantity of biosolids hauled, in terms of volume and mass, 
respectively, is provided in Figure 4-7.  Biosolids from Queenston WWTP are typically hauled to MH13 in 
the Port Weller WWTP catchment. 



 

  
 

48 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

 

Figure 4-7: Queenston WWTP Biosolids Volume Hauled 5 

4.8.3 Existing Opportunities/Constraints  

There may be opportunities to provide additional digested sludge storage to provide operational 
flexibility at the 2051 horizon.  

4.8.4 Status of Planned Projects 

No sludge upgrade projects are currently planned.   The Region is proceeding with the conceptual design 
for the Queenston WWTP as identified in the Schedule B Class EA (June 2023). 

4.9 Seaway WWTP 
The Seaway WWTP is a conventional activated sludge plant that provides treatment for wastewater 
generated in the City of Port Colborne. The plant is operated under MECP ECA No. 8325-AWPRYR issued 
on June 13, 2018. The plant has a rated ADF capacity of 19,600 m3/d. It was built in 1981 to replace the 
aging East Side and West Side WWTPs which serviced their respective catchments on either side of the 
canal. 

The major liquid treatment processes include screening, grit classifiers, primary clarification, aeration, 
secondary clarification, chemical phosphorus removal and chlorine disinfection and dechlorination. 
Ferric chloride is added at the outlet of the aeration tanks for phosphorus removal. 

The current biosolids management system consists of co-thickening, anaerobic digestion, and sludge 
storage. The WAS from the secondary clarifiers is returned to the primary clarifiers to co-thicken prior to 
being pumped to one of two primary anaerobic digesters. Each digester has a diameter of 12.2 m and 
working volume of 960 m3. One (1) is equipped with mechanical draft tube sludge mixers and a sludge 
recirculation pump, while the other digester is equipped with only a recirculation pump.  Currently the 
digester with the mechanical draft tube mixers is offline and requires structural repair. This leaves only 
one digester in operation that relies solely on a sludge recirculation pump for mixing. Digested sludge is 



 

  
 

49 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

pumped to a 163 m3 sludge holding tank, where it is held until it is hauled to the Garner Road Biosolids 
Facility. All biogas at the plant is currently used as boiler fuel, with excess quantities flared. 

4.9.1 Wastewater Flow  

Table 4-10 summarizes historic flows to the Seaway WWTP over the period from 2017 to 2021. The 
Seaway WWTP average raw wastewater flow during the review period was 5,819 m3/d, approximately 
30% of the rated capacity of 19,600 m3/d. 

Table 4-10: Historic Flow to the Seaway WWTP (2017 – 2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 19,600 - 
Rated Peak Flow Rate (m3/d) - - 
Historic ADF (m3/d) 5,819 - 
Historic PDF (m3/d) 24,910 4.28 
Historic Max Month (m3/d) 8,109 1.39 

4.9.2 Historical Biosolids Quantity and Quality (5-year average)  

The biosolids removed from the Seaway WWTP have a total solids content of 1.74%, which is considered 
low for digested sludge. This is likely a result of allowing WAS to co-thicken with primary sludge in the 
primary clarifiers rather than using a designated sludge thickening process. The digesters were able to 
achieve a VS destruction of 53%.  The quantity of biosolids hauled, in terms of volume and mass, 
respectively, is provided in Figure 4-8.   

The Seaway WWTP digesters are small for a conventional activated sludge plant, as the plant was 
converted from an extended aeration plant that used a gravity belt for thickening. A project for a new 
digester was cancelled but was part of the original upgrades when primary clarifiers were installed. The 
digesters also have no means to remove supernatant. 

 

Figure 4-8: Seaway WWTP Biosolids Volumes Hauled 



 

  
 

50 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.9.3 Existing Opportunities/Constraints  

The anaerobic digestion process train has sufficient capacity for the 2051 horizon but will likely remain 
oversized in terms of VS loading. There are opportunities to use the excess digester capacity for 
treatment of high strength wastes (i.e., winery wastes), although this may not be practical considering 
the majority of winery waste is generated in the northern part of the Region. There may also be 
opportunities to provide additional designated digested sludge storage to provide increased operational 
flexibility at the 2051 horizon.  

4.9.4 Status of Planned Projects 

Installation of a new roof for the south digester was completed in 2023, with north digester clean-
out/repairs to follow once south digester is back online.   

4.10 Stevensville-Douglastown Lagoon 
The Stevensville-Douglastown lagoon system consists of two stabilization ponds and was originally 
constructed as a facultative lagoon.  In 2001, aeration and a ferric chloride addition system were 
installed in Pond 1 to improve treatment efficiency and sludge settling.  Further upgrades were 
completed in 2012 to add chemical mixing and stand-by power.  The current Stevensville-Douglastown 
lagoon system has a rated ADF capacity of 2,289 m3/d. The plant receives wastewater generated in the 
rural communities of Stevensville and Douglastown within the Town of Fort Erie and is operated under 
ECA #2588-7JTL5C issued on October 2, 2008. 

Currently, the lagoon facility consists of an aerated lagoon in series with a non-aerated lagoon, with 
ferric chloride for coagulation.  The system has the flexibility to send sewage directly to cell 2 in case of 
cell 1 shutdown.  

Accumulated settled sludge has not been removed since the lagoon was constructed, and lagoon 
cleanout is planned in the short term.  

4.10.1 Biosolids Quantity  

The 2051 design flow is projected to be 2,450 m3/d. At this flowrate the second treatment cell provides 
31 days of liquid storage. The biosolids accumulated from present to 2051 are projected to be a small 
fraction of the lagoon volume, ranging from 300 to 2,000 m3 depending on the level of compaction in 
the lagoons (0 to 85%). This volume represents a maximum sludge depth of 0.04 m if evenly distributed 
across the lagoon. Operationally, the sludge will not be uniform and higher sludge depths will be 
observed particularly in the front portion of the second cell.  

The biosolids can be periodically dredged during pre-planned periods. It should be anticipated to have 
one (1) dredging during the 2051 horizon. Prior to the dredging, a sludge survey, quantity and quality 
estimates should be provided to establish the framework for disposal. Typically, municipal lagoons are 
dredged during the summer months and hauled directly to land application. Hence, the lagoons are not 
incorporated into the operational plan. 



 

  
 

51 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.10.2 Status of Planned Projects 

Region is considering pumping settled sludge via a forcemain to the propose South Niagara Falls WWTP 
once the new plant is commissioned. 

4.11 Welland WWTP 
The Welland WWTP is a conventional activated sludge plant that provides treatment for wastewater 
generated from the City of Welland and the Town of Pelham. The plant is operated under MECP ECA No. 
5599-9VTGG2 issued on July 30, 2015. The plant has a rated ADF capacity of 54,550 m3/d and peak flow 
capacity of 118,000 m3/d.  

The existing unit treatment processes include screening, grit removal, primary clarification, aeration, 
secondary clarification, tertiary filtration, and chlorine disinfection and dechlorination. Alum is added at 
the inlet of the secondary clarifier for phosphorus removal. 

The current biosolids management system consists of co-thickening, and anaerobic primary and 
secondary digestion. Co-thickened sludge is pumped from the primary clarifiers to one of two primary 
digesters. Primary digester 1 has a working volume of 2,318 m3, equipped with a fixed steel cover with 
hydraulic mixing system. Primary digester 2 has a working volume of 2,600 m3, equipped with a floating 
gas holding cover with hydraulic mixing system. Each primary digester has a designated heat exchanger 
and associated recirculation pump.   Primary digested sludge is transferred to a secondary digester with 
a working volume of 2,130 m3 prior to being hauled offsite. All biogas at the plant is currently used as 
boiler fuel with excess quantities flared. 

4.11.1 Wastewater Flow  

Table 4-11 summarizes historic flows to the Welland WWTP over the period from 2017 to 2021. The 
Welland WWTP average raw wastewater flow during the review period was 35,017 m3/d, approximately 
64% of the rated capacity of 54,550 m3/d. It is noted that the Welland WWTP can receive up to 23 m3/d 
of wine waste with a pH of approximately 4. 

Table 4-11: Historic Flow to the Welland WWTP (2017 – 2021) 

Parameters 
Influent Flow 
(% of Rated Capacity) 

Peak Factor 

Rated ADF Capacity (m3/d) 54,550 - 
Rated Peak Flow Rate (m3/d) 118,000 - 
Historic ADF (m3/d) 35,017 - 
Historic PDF (m3/d) 100,757 2.87 
Historic Max Month (m3/d) 49,444 1.41 



 

  
 

52 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

4.11.2 Historical Biosolids Quantity and Quality (5-year average)  

The biosolids removed from the Welland WWTP have a total solids content of 2.73%. The digesters were 
able to achieve a VS destruction of 53%. The quantity of biosolids hauled, in terms of volume and mass, 
respectively, is provided in Figure 4-9 . 

 

Figure 4-9: Welland WWTP Biosolids Volume Hauled 

4.11.3 Existing Opportunities/Constraints  

The anaerobic digestion process train is limited hydraulically and for VS loading for the 2051 horizon. 
Based on the projections herein, primary digester capacity upgrades will likely be required. Upgrades 
could also include provisions for designated on-site digested sludge storage to improve operational 
flexibility. 

4.11.4 Status of Planned Projects 

No solids upgrade projects are currently planned.  

4.1 South Niagara Falls WWTP 
The South Niagara Falls WWTP is a planned conventional activated sludge plant currently in the planning 
and design stage. In addition to supporting growth, this plant will receive sewage that would have 
otherwise been directed to existing WWTPs within the 2051 horizon, notably from the Port Weller (1.5 
MLD) and Niagara Falls (10.1 MLD) WWTPs. The information on the future plant is based on its 
Conceptual Design Report prepared by CIMA+ in 2022 (South Niagara Falls WWTP Class Environment 
Assessment and Conceptual Design, 2022).   

The major liquid treatment processes will include screening and aerated grit removal, primary 
treatment, aeration, secondary clarification, and effluent disinfection and dechlorination prior to 
discharge. Ferric chloride will be added to aeration tank effluent for phosphorus removal. 



 

  
 

53 

 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024  

The solids treatment train for this plant will receive both primary sludge and waste activated sludge 
(WAS) that are co-thickened through the primary clarifiers. The biosolids management system will 
consist of staged anaerobic digestion, without biosolids storage.  

Staged anaerobic digestion will be achieved through one (1) primary digester and one (1) secondary 
digester prior to export of biosolids to the Garner Road facility. It is assumed that anaerobic digesters at 
this plant will not be able to supernate.  Dewatering at South Niagara Falls WWTP is not planned at the 
current time but may be considered in future.  

As this is a new, planned facility, there are no existing constraints.  The Region is currently in the process 
of selecting a consultant to design the new WWTP, with design expected to begin in early 2024. This 
plant is targeted to be in service in 2027. 

4.2 WWTP Summary of Existing Conditions and Future Needs 
The following table presents a summary of the WWTP historical biosolid data and future biosolids 
production to 2051 based on project population growth. The Stevensville-Douglastown Lagoon system is 
not included in this list, as biosolids produced remain onsite as settled solids in the lagoons.



 
 
 
 

  
 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024 

 

54 

Table 4-12: Existing Biosolids Management at Niagara Region WWTPs and Future Needs 

Plant Facility Type Thickening 
Historical Average 
Solids Hauled 
(ML/year) 

Average Total Solids % 
Projected Average Solids Hauled 
to 2051 (ML/Year) 

Anger Avenue 
WWTP  

Extended Aeration GBT WAS Thickening 16,719 2.86% 20.6 

Baker Road WWTP 
Conventional 
Activated Sludge 

PS + WAS Co-
thickening 

53,586 2.35% 106 

Crystal Beach WWTP Extended Aeration GBT WAS Thickening 8,045 2.74% 7.80 

Niagara Falls WWTP1 
Rotating Biological 
Contactor 

PS + WAS Co-
thickening (CEPT) 

- - 
3,297 t/yr (S. Niagara Falls offline) 
2,460 t/yr (S. Niagara Falls online) 

Niagara-on-the-Lake 
WWTP 

Extended Aeration GBT WAS Thickening 12,255 2.23% 2,460 t/yr (dewatered biosolids) 

Port Dalhousie 
WWTP 

Conventional 
Activated Sludge 

PS + WAS Co-
thickening 

83,275 1.77% 20.3 

Port Weller WWTP 
Conventional 
Activated Sludge 

PS + WAS Co-
thickening 

70,305 2.41% 118 

Queenston WWTP  
Modified Extended 
Aeration 

Gravity settling tank 
using ferric chloride 

3,028 N/A2 87.0 

Seaway WWTP 
Conventional 
Activated Sludge 

PS + WAS Co-
thickening 

24,590 1.74% 76.4 

Welland WWTP 
Conventional 
Activated Sludge 

PS + WAS Co-
thickening 

64,976 2.73% 1.87 (undigested sludge) 

South Niagara Falls 
WWTP 

Conventional 
Activated Sludge 

PS + WAS Co-
thickening 

-- -- 130 

1 – Biosolids from Niagara Falls WWTP are dewatered and sent directly to Walker Environmental N-Viro Facility 
2 – Queenston WWTP produces undigested that is send to other WWTPs, compliance for land application is n/a



 

  
 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024 

55 

 

5 Water Treatment Plant Operation, Residuals Generation and Future 
Needs 

The following section provides details of each WTP’s current operation and residuals generation rate and 
future needs based on projected population growth to 2051. 

The Region has six (6) WTPs.  Their treatment capacities and process descriptions are summarized in 
Table 5-1. 

Table 5-1: Region of Niagara Water Treatment Plants (WTPs) 

WTP 
Rated 
Capacity 
(ML/d) 

Residual 
Destination 

Residual Management 

Decew 227.3 Garner Road 
Process involves thickening of residuals then trucking to the 
Garner Road Facility for management, with larger quantities 
removed bi-annually during routine tank clean-out. 

Grimsby 44 Garner Road 
Process involves thickening of waste then trucking to Garner 
Road, with larger quantities removed bi-annually during routine 
tank clean-out. 

Niagara 
Falls 

145.4 Garner Road 
Process involves thickening of waste then trucking to Garner 
Road, with larger quantities removed bi-annually during routine 
tank clean-out. 

Port 
Colborne 

36 
Seaway 
WWTP 

Residual discharged to sanitary sewer, then received and 
monitored as an integral part of the WWTP influent. 

Rosehill 50 
Anger Avenue 
WWTP 

Residual discharged to sanitary sewer, then received and 
monitored as an integral part of the WWTP influent, with larger 
quantity discharged quarterly during routine tank clean-out. 

Welland 65 
Welland 
WWTP 

Residual discharged to sewer, then received and monitored as 
an integral part of the WWTP influent. 

 

The water treatment residuals generated at the Port Colborne, Rosehill and Welland WTPs are placed 
into the collection system and conveyed to the WWTPs. Those solids are accounted for as part of the 
WWTP solids generation at the respective facility. 



 

  
 

Region of Niagara  
2021 Biosolids Management Masterplan Update Report - DRAFT 

Oct 2024 

56 

 

5.1 Residuals Quantity 
Based on the Annual Summary Reports (2019-2021) for each WTP, the average residuals quantities are 
presented in Table 5-2 along with projected quantities to 2051.   The Decew, Grimsby and Niagara Falls 
WTPs generate residuals at a similar rate to the average flow treated.  The Grimsby WTP has a slightly 
higher residuals generation rate than the Decew and Niagara Falls WTP.  However, the Rosehill and 
Welland WTP have much higher residual generation rates, as no residual thickening is carried out at 
these WTPs.  

Table 5-2.  Summary of Historical (2019-2021) and Projected Residuals Quantities 

WTP 

Average 
Residual, 
ML/Yr (2019-
2021) 

Average Residual 
Solids Conc., %TS 
(2019-2021) 

Calculated Residual 
Solids, dry kg/Yr (2019-
2021) 

2051 Estimated 
Residuals Generation 
(Dry kg/Year) 

Decew 35.4 1.9 685,790 896,148 
Grimsby 17.5 1.1 185,500 311,491 
Niagara Falls 29.9 1.4 409,858 544,982 
Port Colborne 23.4 1 0.2 53,820 62,853 

Rosehill 176.1 1 0.4 
686,803  

(adjust to 123,897)2 
169,725 

Welland 350.7 1 0.4 
 1,262,424 

(adjust to 262,155)2   
375,585 

Total 632.9 - 
3,284,195 

(adjust to 1,721,020)2  
2,360,784 

1 Data from 2010 BMMP. 
2 Justification for adjustment is described in paragraph below 

The total annual average residual solids from the six WTP is approximately 3,284,195 kg/year between 
2019 – 2021.  Note that the calculated residuals solids from the Rosehill and Welland WTPs are 